

CLIENT: Lion Chemtech
5141 McComber Road
Buena Park, CA 90621

Attn: Daniel Kim



Test Report no: 781236-02R	Date: December 21, 2006
-----------------------------------	--------------------------------

SUBJECT: ASTM G 21 Fungus Resistance Test.

REFERENCE: Letter

SAMPLE ID: Samples identified by the client as "**Solid Surface Material**" were received on 11/10/06 in good condition.

PROCEDURE: The samples were evaluated in accordance with ASTM G 21-96 for fungus resistance. No revisions to this report are allowed after 90 days of the report date.

TEST DATE: 11/15/06 – 12/13/06

RESULTS: On the following page

CERTIFICATION: The tests reported here were conducted under the continuous direct supervision of SGS U.S. Testing Company Inc., Tulsa, OK.

**SIGNED FOR AND ON BEHALF OF
SGS U.S. TESTING COMPANY INC.**

S. Scott Parkhurst
Hydro Mechanical Dept. Supervisor

Jerry Murray
Hydro Mechanical Dept. Manager

Test Procedure and Results

ASTM G 21

Pass

Agar Solution:

Potassium dihydrogen orthophosphate	0.7 g
Magnesium sulfate	0.7 g
Ammonium nitrate	1.0 g
Sodium chloride	0.005 g
Ferrous sulfate	0.002 g
Zinc sulfate	0.002 g
Manganous sulfate	0.001 g
Agar	15.0 g
Potassium	0.7g
Distilled Water	1 L

Fungi Cultures:

Aspergillus niger
Penicillium pinophilum
Chaetomium globosum
Cladocidium virens
Aureobasidium pullulans

Ratings:

No Traces of Growth	0
Traces of Growth (less than 10%)	1
Light Growth (10 to 30%)	2
Medium Growth (30 to 60%)	3
Heavy Growth (60% to complete coverage)	4

Solid Surface Material



<u>Week 1</u> 11/15/06-11/22/06		<u>Week 2</u> 11/22/06 to 11/29/06		<u>Week 3</u> 10/29/06-12/06/06		<u>Week 4</u> 12/06/06 to 12/13/06	
<u>Specimen</u>	<u>Rating</u>	<u>Specimen</u>	<u>Specimen</u>	<u>Specimen</u>	<u>Rating</u>	<u>Specimen</u>	<u>Rating</u>
1	0	1	0	1	0	1	0
2	0	2	0	2	0	2	0
3	0	3	0	3	0	3	0

End of Report